
2

4

5

3

8

68

7

6

5

3

1

2

4

5

3

8

68

7

6

5

3

1

2

4

5

6

7

6

3

2

4

5

6

7

6

3

5
2

4

8

6

3

7

9

1

10

6

5
2

4

8

6

3

7

9

1

10

6

2

3

4

1

4

2

3

4

1

4

3

6 59

5 2

1

23

8 710

3 4

3

6 59

5 2

1

23

8 710

3 4

A E

B

C

E

D

Pos. Number Description Qty
1 43012 Welded frontframe open one side1
2 43014 welded side frontframe 1

3 B-360408Button head screw M4 x 8 8
4 B-370510Screw Hex M5x10 ISO4017, DIN933 8.4
5 B-370616Hex cap screw M10x25 DIN9332
6 B-210010Nut M10 ISO4032 - DIN 934 2
7 43-0089 Corner shaft 1

8 43-0107 Support to front frame 2

www.ersho-distribution.com



2

4

5

6

7

6

3

2

4

5

6

7

6

3

5
2

4

8

6

3

7

9

1

10

6

5
2

4

8

6

3

7

9

1

10

6

2

3

4

1

4

2

3

4

1

4

3

6 59

5 2

1

23

8 710

3 4

3

6 59

5 2

1

23

8 710

3 4

A

B

E

A

C

D

www.ersho-distribution.com



5
2

4

8

6

3

7

9

1

10

6

5
2

4

8

6

3

7

9

1

10

6

2

4

5

6

7

6

3

2

4

5

6

7

6

3

5
2

4

8

6

3

7

9

1

10

6

5
2

4

8

6

3

7

9

1

10

6

2

3

4

1

4

2

3

4

1

4

3

6 59

5 2

1

23

8 710

3 4

3

6 59

5 2

1

23

8 710

3 4

A

B

E

C

B

D

Pos. NumberDescription Qty
1 43-0072smoke shelf 1

2 43-0063Insulation back left 1

3 43-0064Insulation back right1
4 43-0070Insulation left side 1

5 43-0123Insulation left corner1
6 43-0068side with glass 2
7 43-0064Insulation right corner1

8 43-0061Insulatation Bottom left1

9 43-0060Insulation Bottom middle1

10 43-0062Insulation Bottom right1

www.ersho-distribution.com



3

5
6

5

9

2

1

23

8 710

3 4

3

5
6

5

9

2

1

23

8 710

3 4

2

4

5

6

7

6

3

2

4

5

6

7

6

3

5
2

4

8

6

3

7

9

1

10

6

5
2

4

8

6

3

7

9

1

10

6

2

3

4

1

4

2

3

4

1

4

3

6 59

5 2

1

23

8 710

3 4

3

6 59

5 2

1

23

8 710

3 4

A E

B

C

D

D

Pos. Number Description Qty
1 43-0032 Glass side Magic 1

2 43-0052 Glass support 2
3 B-360508Button head screw M5 x 88
4 43031 welded side to glass 1

5 P-110010Gasket 2
6 43-0087 Glass holder 1

7 P-110006Gasket for glass 1

8 43-0031 Glass side 1

9 P-110006Gasket 1

10 P-100014Rope seal 1

www.ersho-distribution.com



2 3 4

1

4

2 3 4

1

4

2

4

5

6

7

6

3

2

4

5

6

7

6

3

5
2

4

8

6

3

7

9

1

10

6

5
2

4

8

6

3

7

9

1

10

6

2

3

4

1

4

2

3

4

1

4

3

6 59

5 2

1

23

8 710

3 4

3

6 59

5 2

1

23

8 710

3 4

A E

B

C

C

D

Pos. Number Description Qty
1 43-0101 Cover side 1

2 43-0099 Cover top and back, left1

3 43-0100 Cover top and back 1

4 B-360508Button head screw M5 x 812

www.ersho-distribution.com


